
 

 

 

INDEX 

Topic 
 

Page  

Preamble  

1. Introduction  

2. Water Environment  

3. Air Environment  

4. Land Environment  

5. PPP Model  

6. Other Infrastructural Renewal Measures  

7. Specific Schemes  

8. Public Awareness and Training Programmes  

9. Overall Impact of installation/commissioning 

of pollution control equipments/measures on 

the CEPI score 

 

10. Assessment of Techno-economical feasibility 

of pollution control systems in cluster of 

small/medium scale industries 

 

11. Efforts to minimise fertilisers runoff into 

natural water 

 

12. Summary of proposed action points  

13. Actions initiated by KSPCB and Industries 

after declaration of critically Polluted Area 
[...]
3 Boiler feed 300 15 

4 Cooing 18 12 

5 Others 33 33 

 TOTAL 411.5 116 



pg. 6 

 

M/s. Ruchi Soya Industries Ltd have installed & operating the ETP of 300 KLD capacity. 

9. M/s. Rajshree Packagers Limited, Baikampady Industrial Area, Mangalore 

Source of water is from open well and MCC supply.  

Sl. 

No 

Sources/ 

Usages 

Water Consumption in 
KLPD 

Effluent generation in 
KLPD 

A Domestic 4 3 

B Gardening Treated water -- 

C Industrial Use   

1 Process 40 Nil 

2 Washings 0.5 0.5 

3 Boiler 120 10 

4 cooling 20 recycled 

 TOTAL 184.5 13.5 

M/s. Rajashree Packagers Ltd have installed ETP of 50 KLD capacity. 

 



Annexure III

S.
NO PARAMETERS

quency
Unit 8 9 10 8 9 10 8 9 10 8 9 10 8 9 10 8 9 10

1 Water Temperature 0C 31.6 31.6 31.6 30.6 30.6 30.6 32.50 32.50 32.50 31.00 31.00 31.00 29.300 29.300 29.200 29.200 29.200 29.200

2 Salinity ppt 35.1 35.2 35.1 35.40 35.40 35.40 35.60 35.60 35.60 35.40 35.4 35.50 35.800 35.800 35.800 29.700 29.100 29.800

3 Dissolved oxygen mg/l 5.65 5.32 5.36 4.70 4.70 4.73 5.45 5.36 5.46 4.67 4.65 4.31 6.580 6.610 6.530 6.770 6.790 6.680

4 Total Suspended Solids mg/l 6 18 10 21 20 17 14 10 24 26 19 20 61.000 85.000 80.000 91.000 92.000 92.000

5 pH 6-8.5 8.05 8.02 8.04 7.98 7.98 8.00 8.01 8.05 8.05 8.01 8.01 8.01 7.920 7.960 8.010 7.460 7.520 7.510

6 Free Ammonia mg/l nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd

7 Ammoniacal Nitrogen mg/l 0.016 0.044 0.039 0.005 0.030 0.001 0.045 0.008 nd 0.002 0.017 0.006 0.050 0.079 0.058 0.060 0.015 0.070

8 Phosphate mg/l 0.023 0.03 0.024 0.027 0.023 0.03 0.290 0.031 0.032 0.042 0.038 0.040 0.044 0.035 0.055 0.017 0.025 0.015

9 Silicate mg/l 0.365 0.403 0.375 0.382 0.363 0.42 0.370 0.352 0.397 0.431 0.421 0.431 0.570 0.620 0.590 0.480 0.570 0.470

10 Odour nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd

11 Colour nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd

12 Total Residual Chlorine mg/l 0.07 0.08 0.08 0.08 0.08 0.08 0.07 0.08 0.07 0.06 0.05 0.05 0.060 0.060 0.060 0.020 0.020 0.020

13 Sulphide mg/l nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd

14 Oil & Grease mg/l nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd

15 Cyanide mg/l nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd

16 Phenol mg/l nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd

17 BOD mg/l 1.46 1.95 1.58 1.13 0.54 0.35 1.20 1.02 0.90 0.68 1.24 0.87 1.840 2.240 1.620 1.070 1.220 0.810

18 COD mg/l -- -- -- -- -- -- -- -- -- -- -- -- 10.500 10.300 10.350 15.500 15.200 15.800

19 Chlorophyll-a mg/m3 -- 0.667 -- -- 6.666 -- -- 6.090 -- -- 5.829 -- 8.468 6.676 7.140 5.368 6.473 4.672

20 Chlorophyll-b mg/m3 -- 0.065 -- -- 0.326 -- -- nd -- -- 0.022 -- 0.609 0.829 0.650 2.294 0.590 0.545

21 Chlorophyll-c mg/m3 -- 0.496 -- -- 4.182 -- -- 2.138 -- -- 3.005 -- 5.762 2.756 2.570 2.091 2.075 2.369

23 Bioassay
% 

Mortalit
y -- -- -- -- -- -- -- -- -- -- --

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

Page 1

MAYAPR
Hydograhic Parameters of Sea water collected form Marine outfall of M/s MRPL 

Ist Fortnight 2nd Fortnight

JUNMONTH

Ist Fortnight 2nd Fortnight Ist Fortnight 2nd Fortnight

Note:- Sampling stations 8,9 &10 are the sampling stations on parallel transect near marine outfall.

Sampling Station



PARAMETERS quency

Sampling Station Unit 8 9 10 8 9 10 8 9 10 8 9 10 8 9 10 8 9 10
1 Water Temperature 0C 28.50 28.50 28.50 27.20 27.30 27.20 25.10 24.40 29.90 21.90 21.80 21.90 27.10 27.10 27.20 28.70 28.60 28.90

2 Salinity ppt 32.10 31.50 31.70 27.10 27.10 26.30 29.00 32.90 30.62 34.30 34.40 33.70 29.40 29.30 29.30 29.40 30.80 30.50
3 Dissolved oxygen mg/l 6.96 7.04 7.08 7.72 7.95 7.71 7.62 7.44 8.05 8.09 8.12 7.88 7.69 7.76 7.16 6.95 7.29
4 Total Suspended Solids mg/l 219 199 71 140.00 137.00 175.00 46.00 71.00 109.0 68.00 56.00 59.00 28.00 31.00 31.00 33.00 25.00 27.00
5 pH 6-8.5 7.81 7.59 7.47 7.78 7.88 7.77 7.71 7.68 7.80 7.62 7.44 7.71 7.96 7.98 7.98 7.89 7.90 7.86
6 Free Ammonia mg/l nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd
7 Ammoniacal Nitrogen mg/l 0.07 0.10 0.15 0.05 0.06 0.06 0.05 0.04 0/01 0.08 0.01 0.04 0.02 0.04 0.10 0.16 0.10
8 Phosphate mg/l 0.04 0.08 0.07 0.07 0.04 0.04 0.05 0.06 0.02 0.06 0.05 0.05 0.05 0.03 0.03 0.05 0.03 0.03
9 Silicate mg/l 0.63 0.76 0.69 1.05 1.27 1.12 1.18 0.83 0.07 0.81 1.15 1.04 0.39 0.38 0.39 0.36 0.50 0.38
10 Odour nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd
11 Colour nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd
12 Total Residual Chlorine mg/l 0.02 0.02 0.02 nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd
13 Sulphide mg/l nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd
14 Oil & Grease mg/l nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd
15 Cyanide mg/l nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd
16 Phenol mg/l nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd nd
17 BOD mg/l 1.06 1 2.01 2.51 2.41 2.19 1.16 0.92 1.27 1.88 1.54 1.71 2.29 2.82 2.30 2.37 1.97 2.24
18 COD mg/l 18.2 17.9 17.6 17.17 16.78 16.7 11.19 11.80 10.85 12.85 9.75 9.20 18.20 18.00 18.00 16.20 16.80 16.80
19 Chlorophyll-a mg/m3 5.924 5.182 45.237 13.23 14.738 17.348 7.83 6.96 8.29 24.10 29.10 29.75 16.38 15.92 13.25 5.86 7.19 5.66
20 Chlorophyll-b mg/m3 1.829 nd 0.393 2.78 0.96 1.87 0.22 nd 0.04 nd nd nd nd nd nd nd nd nd
21 Chlorophyll-c mg/m3 3.482 2.51 1.781 10.808 7.155 10.686 4.49 3.32 4.31 10.52 13.85 13.17 9.03 9.22 8.34 2.23 3.22 1.55

23 Bioassay
% 

Mortalit
y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%
No

mortalit
y

0%
No

mortalit
y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

0%No
mortalit

y

Page 2

MONTH SEPAUG

SL.
NO

Note:- Sampling stations 8,9 &10 are the sampling stations on parallel transect near marine outfall.

Hydograhic Parameters of Sea water collected form Marine outfall of M/s MRPL 
JUL

Ist Fortnight 2nd Fortnight Ist Fortnight 2nd Fortnight Ist Fortnight 2nd Fortnight



Sl. 
No. Parameter

Unit
1 2 3 1 2 3 1 2 3 1 2 3 1 2 3 1 2 3

1 Water Temp 0C 32.10 32.50 32.20 32.20 32.20 32.20 28.70 28.30 28.10 29.20 28.60 28.30 29.50 29.60 29.90 27.80 27.70 27.50

2 pH 6-8.5 7.90 7.80 7.80 8.00 7.90 7.90 8.10 7.90 8.00 7.90 7.70 7.70 8.00 7.90 7.80 7.90 8.00 7.90

3 Salionity ppt 34.99 34.99 34.55 35.01 35.28 35.01 30.67 30.97 30.58 30.45 29.84 30.03 30.43 1.09 30.62 28.85 27.90 27.10

4 Dissolved Solids mg/l 5.12 4.93 4.61 4.77 4.92 4.81 4.89 4,87 5.02 5.54 5.35 5.12

5 BOD mg/l 2.28 2.28 2.69 2.28 2.04 2.46 2.69 2.17 2.32 1.57 1.40 1.21 2.39 2.03 2.54 1.99 1.84 2.04

6
Ammoniacal 
Nitrogen mg/l 0.01 0.01 0.01 0.01 0.01 0.01 0.09 0.06 0.02 0.05 0.05 0.05 0.06 0.03 0.02 0.08 0.09 0.08

7 Nitrite mg/l 0.00 0.02 0.00 0.03 0.04 0.04 0.01 0.01 0.01 0.01 0.02 0.02 0.02 0.02 0.02 0.01 0.02 0.02

8 Nitrate mg/l 0.03 0.04 0.05 0.01 0.04 0.06 0.20 0.19 0.13 0.18 0.13 0.19 0.23 0.21 0.20 0.13 0.12 0.13

9 Phosphate mg/l 0.57 0.79 0.57 1.27 1.27 1.40 0.07 0.07 0.06 0.03 0.05 0.07 0.03 0.04 0.07 0.04 0.04

10 Silicate mg/l 0.01 0.01 0.01 0.01 0.01 0.01 1.78 2.23 2.48 1.99 1.87 2.13 2.21 2.10 2.34 1.98 1.77

11 Total S.S. mg/l 72.00 75.00 82.00 121.00 143.00 139.00 120.00 112.00 109.00 1.46 91.00 99.00

12 Chlorophyll-a mg/m3 2.54 2.22 2.19 2.01 1.92 2.09 1.06 1.45 1.68 88.00 2.10 2.32

Page 3

Hydograhic Parameters of Sea water collected form Chitrapur Beach ,Mangalore  In Case of BASF India Limited
SEPAUGMAY JULAPRMonth JUN

Note:- Sampling station -1 along the effluent discharge line
          Sampling station-2 & 3 located in the south & north side of effluent discharge line



Sl. 
No. Parameter

Unit
1 2 3 1 2 3 1 2 3 1 2 3 1 2 3 1 2 3

1 Water Temp 0C 32.10 32.50 32.20 32.20 32.20 32.20 28.70 28.30 28.10 29.20 28.60 28.30 29.50 29.60 29.90 27.80 27.70 27.50

2 pH 6-8.5 7.90 7.80 7.80 8.00 7.90 7.90 8.10 7.90 8.00 7.90 7.70 7.70 8.00 7.90 7.80 7.90 8.00 7.90

3 Salinity ppt 34.99 34.99 34.55 35.01 35.28 35.01 30.67 30.97 30.58 30.45 29.84 30.03 30.43 1.09 30.62 28.85 27.90 27.10

4 Dissolved Solids mg/l 5.12 4.93 4.61 4.77 4.92 4.81 4.89 4,87 5.02 5.54 5.35 5.12

5 BOD mg/l 2.28 2.28 2.69 2.28 2.04 2.46 2.69 2.17 2.32 1.57 1.40 1.21 2.39 2.03 2.54 1.99 1.84 2.04

6
Ammoniacal 
Nitrogen mg/l 0.01 0.01 0.01 0.01 0.01 0.01 0.09 0.06 0.02 0.05 0.05 0.05 0.06 0.03 0.02 0.08 0.09 0.08

7 Nitrite mg/l 0.00 0.02 0.00 0.03 0.04 0.04 0.01 0.01 0.01 0.01 0.02 0.02 0.02 0.02 0.02 0.01 0.02 0.02

8 Nitrate mg/l 0.03 0.04 0.05 0.01 0.04 0.06 0.20 0.19 0.13 0.18 0.13 0.19 0.23 0.21 0.20 0.13 0.12 0.13

9 Phosphate mg/l 0.57 0.79 0.57 1.27 1.27 1.40 0.07 0.07 0.06 0.03 0.05 0.07 0.03 0.04 0.07 0.04 0.04

10 Silicate mg/l 0.01 0.01 0.01 0.01 0.01 0.01 1.78 2.23 2.48 1.99 1.87 2.13 2.21 2.10 2.34 1.98 1.77

11 Total S. S. mg/l 72.00 75.00 82.00 121.00 143.00 139.00 120.00 112.00 109.00 1.46 91.00 99.00

Note:- Sampling station -1 along the effluent discharge line
          Sampling station-2 & 3 located in the south & north side of effluent discharge line

Month JUN AUG SEPAPR MAY JUL

Hydograhic Parameters of Sea water collected form Chitrapur Beach ,Mangalore  In Case of BASF India Limited



 
ANNEXURE-IV 

The quantity of water consumption & waste water discharge & treatment units 
provided by the major industries located in the Baikampady industrial cluster are as 
follows: 
 
1. M/s. Mangalore Refineries & Petrochemicals Ltd., Kuthethur, via Katipalla, 
Mangalore-575030. 
 
The source of water to MRPL is from river Nethravathi through its own Sarpady pumping 
station. 
 
Purposes of Water consumed             Water consumed in m3/hr 
1) Domestic      : 60 
2) Industrial purpose    : 241 
3) Cooling     : 433 
4) Boiler feed & DM Plant   : 222 
5) Fire water makeup & Evaporation losses : 125 
6) Green belt development   : 50 
    Total     : 1131 
 
The quantity of effluent generated in m3/hr from different sections of MRPL are as follows: 
1) Domestic effluent    : 45 
2) Industrial effluent    : 224 
3) Boiler blow down    : 30 
4) Cooling tower blow down   : 44-125 
5) Condensate water from process units : 40 
     Total     : 464 
 
The factory authorities have constructed and operating 2 separate effluent treatment plants for 
their phase-I and phase-II plants and the quantity of effluent generation in m3/hr during dry 
weather and wet weather are as follows: 
 
    Dry weather  Wet weather 
1) Phase-I ETP        100          300 
2) Phase-II ETP        300          650 
 
The ETP both Phase -I & phase -II ETP units consist of following units: 
 

Receiving Sump 
Oil removal system 
Equalization tank 
Dissolved air flotation tank 
Biological trickling filter 
Aeration tanks with activated sludge process 
Clarifiers 
Sand filter 
Activated carbon filter 
Treated effluent storage sump 

pg. 1 
 



 
During wet weather the treated effluent is completely discharged into sea or part of it is 
recycled back to cooling tower and during dry weather, 70% of treated effluent is recycled 
back to cooling tower and remaining 30% is discharged into Arabian sea 650 m off Chitrapur 
shore seaward. 
 
2. M/s. BASF India Ltd., Bala Village, Mangalore-575030. 
 
Water to BASF is supplied by MRPL from river Nethravathi through its own Sarpady 
pumping station. 
 

As per CFE/CFO Actual 
Sl. 
No 

Sources/ 
Usages 

Water 
Consumption in 
KLPD 

Effluent 
generation in 
KLPD 

Water 
Consumption in 
KLPD 

Effluent 
generation in 
KLPD 

A Domestic 130 110 110 100 

B Gardening 
& others 60 20 40 20 

C Industrial Purpose 

1 Process & 
washings 730 610 435 330 

2 Boiler feed 120 40 35 75 
3 Cooling 160 30 80 75 
 TOTAL 1200 810 700 480 

 
BASF authorities have provided ETP of 810 KLD capacity for treatment of Trade and 
domestic effluent generated from both M/S BASF India Ltd. and M/S BASF Coatings Pvt. 
Ltd. The ETP is consisting of following units: 
 

Sl No. Description Size 
1 Raw Effluent Collection Tank 

Cum Neutralization Tanks 
300 cum & 500 cum 

2 Cascade Tank 1.86 X 1.86 X 1.45 m 
3 Clariflocculator 7.31 m dia 
4 Aeration Tank 13 X 13 X 3.0 m 
5 Secondary Clarifier 10m Dia 
6 Sludge Collection Sump 2.5 X 2.5 X 2.5 m 
7 Pressure Sand Filter. 1 No. 
8 Activated Carbon Filter 1 No. 
9 Final Treated Holding Tank 300 cum 

 
The industry is discharging the treated trade effluent into Arabian sea at a distance of 1400 m 
from the Chitrapur Sea Shore.  
 
 
 
 

pg. 2 
 



3. M/s. Mangalore Chemicals & Fertilizers Ltd., Panambur, Mangalore-575010. 
 
Source of water is from the river Nethravathi supplied by Mangalore City Corporation 
 
 
 
Sl.No 

Sources/ 
Usages 

Water Consumption 
in KLD 

Effluent generation 
in KLD 

A Domestic 320 270 
B Industrial Purpose 

1 Process Water is not directly used in the 
process 120 

2 Washings -- -- 

3 Boiler feed 4104 816 

4 Cooling 4052 480 
 TOTAL 8476 1686 
 
The industry has installed 240 m3/day STP consisting of following units: 
 

Sl. No. Name of the Units Size in Meters 
1 Bar Screen  1 m x 1 m x 1.5 m 
2 Oil & Grease Trap 2 m x 2 m x 1 m 
3 Equilization Tank: 100 M3 7.1 m x 7.1 m x 2.0 m 
4 MBR Tank: 29.2 m3 2.5 m x 3.5 m x3.9 m (3.5 swd) 
5 Treated Effluent Tank 1 no. 

 
The final treated sewage is reused as cooling tower makeup water.  
 
The effluent water recovery unit mainly consisting of Lamella Clarifier, Ultra Filtration & 
Reverse Osmosis system installed by the industry to recover & reuse the water under concept 
of reduce, reuse and recycle. These effluent recovery units are integrated to the main plant of 
Ammonia, Urea, DAP and Cooling tower in usage of treated water stream.  
 
The industry uses the thickened slurry from lamella clarifier unit and RO reject from RO 
plant in DAP plant as additive.  
 
However, only during summer and annual shutdown/maintenance, the industry proposes to 
utilize the treated effluent for the greenbelt development or discharge to the Arabian Sea. 
 
 
 
 
 
 
 
 
 

pg. 3 
 



4. M/s. Sequent Scientific Ltd., Plot No 120A & 120B & 36, Baikampady Industrial 
Area, Mangalore. 
 
Source of water is from Bore-well and KIADB supply.  

Actual  

Sl. No. Sources/ 
Usages 

Water 
Consumption 
in KLD 

Effluent generation in KLD  

   ETP FDE Gardening 

1 Domestic 16.0 12.0 - - 

2 Process 4.951 3.588 
1.363 

 

3 washings 6.952 6.835 
0.117 

- 

4 Boiler Feed 14.0 - 
- 

3.7 

5 Cooling 58.0 - 
- 

41.0 

 TOTAL 99.903 22.423    (12.0-
Domestic) 

1.48 
44.7 

Consented 
capacity  99.90 10.42(Process) 

12.0 (Sewage) 
14.8 

44.7 

 
They are treating the trade effluent in a 25 KLD ETP. The details of ETP units are given below; 
 
Sl 
No. 

ETP Units Quantity in 
No’s 

Dimensions in m 

1 Screen  1 Fine & Coarse 
2 Equalization tank/neutralization tank 1 5.8 x 5.8 x 3.0 
3 Flash mixer 1 100 litres capacity 
4 Flocculator 1 500 litres capacity 
5 Primary settling tank 1 2.0 x 2.0 x 1.0 
6  Closed anaerobic digestor 1 6.5 m dia x 3.0  
7 Aerated lagoon (Primary aeration tank) 1 7.0 x 9.0 x 3.0 with diffusers 
8 1st stage extended aeration 

tank(Primary aeration tank) 
1 2.0 x 2.0 x 1.0 with diffusers 

9 1st stage settling tank 1 2.0 x 2.0 x 1.0 
10 1st stage extended aeration tank(ter. 

aeration tank) 
1 3.2 x 3.2 x 2.5 with diffusers 

11 2nd stage settling tank 1 2.0 x 2.0 x 1.0 
12 Activated carbon filter 2 0.6 m dia x 2.0 h 
13 Sludge drying beds 4 2.0 x 2.0 

pg. 4 
 



 
They are treating the sewage in 35 KLD STP & the detils of STP units are as follows: 
 
Sl 
No. 

STP Units Quantity in 
No’s 

Dimensions in m 

1 Bar Screen  1 0.3 x 1.2 x 0.3 
2 Oil & grease trap 1 1.2 x 1.7 x 1.2 
3 Equalization tank  with Air grid 1 2.2 x 2.2 x 2.0 

4 FAB reactor 2 1.1 m dia x 2.5 SWD  
5 Tube settler 1 1.2 x 1.2 x 2.5 SWD 
6  Chlorine Dosing system 1 100 litres capacity 
7 Chlorine contact tank 1 8.0 x 2.0 x 1.1 
8 Filer feed tank 1 1.6 x 2.0 x 1.0 SWD 
9 Treated water tank 1 1.6 x 2.0 x 1.0 SWD 
10 Dual media sand filter 1 0.4 m dia x 1.5 h 